saronas. FCC RF Test Report

Report No. : FG441610B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0005
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0023
PASS
-10 Normal Voltage 0.0020
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441610B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

QPSK
RB Size

16QAM

640AM

Full RB
4.58

Middle CH

Full RB

Limit: 13dB

Full RB Result

5.59

5.80

PASS

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,00 ob Ref Level 30.00 cBm  Offset 14,00 ob
o att 0 db__AQT 2 ms @ RBW 20 MHz o att 0 db__AQT 2 ms @ RBW 20 MHz
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oF 836.5 MHz Mean Pwr + 20.00 db oF 836.5 MHz Mean Pyr + 20.00 dB
c y C Distribution Function Somples: 130000 c y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
_Trace1 [ 2357 dbm 20,55 dbm 4.98 da 2.38 0B 4.00 0B 4.56 0B 3.54 0B Trace 1 [ 22.04 dbm 29,12 dbm 5.29 d8 2.99 da 4.72 da 5.59 da 5.03 0B
il [ il [ )
LTE Band 26 / 15MHz / 64QAM NA
Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,00 ob
o att 0 db__AQT 2 ms @ RBW 20 MHz
(@153 view
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oF 836.5 MHz i Mean Pwr + 20.00 db
c y C Distribution Function Somples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 [ 2151 dbm 26,55 dbm 5.64 dB 3.07 6B 4.99 0B 5.60 0B 6.26 0B
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26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

1.4AMHz

3MHz

5MHz

10MHz

15MHz

Mod.

QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM

QPSK | 16QAM

QPSK

Middle CH

1.25 1.26

2.95 3.02

4.98 4.95

9.77 9.59

16.54

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum |5 ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.62 dBm| 16.92 dBm|
1 836.58670 MHz 836.19510 Mz
20 20 d8
AP e SR e 26.00 dB N s ~ 26.00 dB
04 / -/ ~ Bw "\ 1.253100000 MHz| 104 s O T T A 1.258700000 MHz
- Q factor 667.6 b 664.3
0 dém: — 0 dém |
¥ rf
¥
-10 dBm ~ -10 dBm y
e —~S
N L e 20 dBm—{— -
-30 dBm 230 dbm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.5867 MHz 18.62 dBm ndB down 1.2591 MHz ML 636.1951 MHz 16.92 dBm ndB down L2587 MHz
T1 1 835.8874 MHz -7.40 dBm 26.00 d8 T1 1 835.8902 MHz -9.15 dBm 26.00 da
T2 1 837.1408 MHz -7.35 dBm  factor 667.6 T2 1 37.149 MHz -9.27 dBm 564.3
L L L I [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum |5 ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 20.10 aBm 16.63 dBm|
837.51300 MHzZ| M1 B35.45700 MHZ
20 - 20 d8
P PSS Ry 26.00 dB)| JS LSNP PRV P 26.00 dB|
04 / 2.949100000 MHz 104 / 2.015000000 MHz
x ] Q factor 284.0 1 T 277.1
0 dBm 4 0 dam. -
¥ )
10 dm v -10 dBm: f' =
st - B 20 dénh = Y ~
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dBm -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 3 20.10 dém ndB down 2.5451 MHz ML 1 B35.457 MHz 18.63 dBm ndB down 3,015 MHz
T1 1 -5.75 dBm 26.00 dB T1 1 834.9895 MHz -7.00 dém 26.00 d8
T2 1 837.9745 MHz -5.85 dBm  factor 264.0 T2 1 5350045 MHz -7.60 dBm 277.1
L i V- L JU e
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saranis. FCC RF Test Report Report No. : FG441610B

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16.21 dBm)
. 634.99200 MHZ,
20 20
o _\g;\p e r 26.00 dB x 26.00 dB
w0 A T 4.975000000 MHz| 0d i R 4.945000000 MHz
Q factor 167.9 ff Q factor 168.9)
0 0 d ¢
10 df -10 o
. 7
- . /
| -20-08) - 20 4l A=
N wy ERARSTA AN,
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835,191 MHz 17.35 dam nd8 down 4.975 MHz ML L £34.907 MHz 16.21 dBm nd8 down 4.945 MHZ
T 1 834.002 MHz -8.99 dBm nd8 26.00 dB TL L £34.022 MHz -9.54 dBm n 26,00 d8
T2 1 838.978 MHz -8.85 dBm Q factor 167.9 T2 1 B3B.968 MHz -10.04 d8m Q factor 168.9
L J wa L JU J L]

LTE Band 26
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16 aBm) RSV 19.91 dBm)
M1 836.9800 MHz ; 839.2770 MHz
20 20
i, . e, . 26.00 dB ARV NP ub@_)’!\n_ N 26.00 dB
104 { B 0.770000000 MHZ| 10 4 B 9.590000000 MHZ|
i Q factor 4 85.7] f’ Q factor | a7.5
1y
d P |
a T o i Lt
\ ¥ ¥
-10 d 1 -10 de
\ J
. = 2048 T
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.98 MHz 18.52 dam nd8 down 9.7 MHz ML 30.277 MHz 19.91 dam nd8 down 9,50 WHz
T 1 8316685 MHz -7.47 dBm nd8 26.00 dB TL L 831705 MHz -7.04 dBm nd8 26,00 d8
T2 1 841.455 MHz -7.08 dBm Q factor BS.7 T2 1 B41.295 MHz -6.17 dBm Q factor 87.5
L U J wa L JU L]

J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.90 dBm)| MI[1] 16.96 dBm
Gl e, 0 b n e ' e o0 de
PPN s o A 7 N . Tt TP, (30~ -
0u A A O e 16.543000000 MHz2 o LT NA NYA"'\./’\E»G""”\JK"" 14.476000000 MHz
I Q factor \ 50.9) [i Q factor 58.1
od L 0 d
- Tt [
i = s A 4 X
- A Rt d e ATy N
204
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 841,985 MHz 17.90 dam nd8 down 16.543 MHz ML L B41.565 MHz 16.96 dam nd8 down 14,476 MHz
T 1 827.538 MHz -8.05 dBm nd8 26.00 dB TL L £29.127 MHz -9.36 dBm 26,00 d8
T2 1 844.082 MHz -8.59 dBm Q factor 50.9 T2 1 B43.603 MHz -9.10 dBm 58.1
L U J L JU J L]

Sporton International Inc. (ShenZhen) Page Number : A127 of A215
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPN8EG



SPORTON LAB.
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHZz)

BW

1.4AMHz 3MHz

SMHz 10MHz

15MHz

15MHz(CH26790)

Mod.

QPSK | 16QAM | QPSK

16QAM

QPSK |16QAM | QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

Middle CH

1.09 | 1.09 | 2.72

2.72

450 | 449 | 9.01

9.07

13.58

13.49

13.40 | 13.43

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum

T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.47 dbm| ™Il 17.75 dBm|
20 g8 836.95070 MHz 20 d8 836.41890 Mz
SN PR U 1 U . 1.088111888 MHz P 2 . occ 1.086111888 MHZ
[~ AW A REC BYLA, i aevihes et
10d . 104d
0 dBm: . - 0 dam 4 i
7 \ 7 Y
/ \ / \
10 dBm - -10 dBm -
- P el AN 'y
20 daay - e 20 dBm—}—— =
NS e g 7Y R
-30 dBm -30 dém
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.9587 MHz 17.47 dém ML 1 £35.4169 MHz 17.75 dém
T1 1 835.95455 MHz 10.58 dBm Occ Bw 1.088111888 MHz T1 1 835.96014 MHz 9.93 dém Occ Bw 1.088111B88 MHz
T2 1 837.04266 MHz 10.18 dBm T2 1 837.04825 MHz 10.62 dBm
)i ) TInn v i ) TInn e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 19.05 dBm| ™Il 18,90 dBm|
i 95.79070 ¥ M 37.5 W
0 _ _ ) 835.79870 MHz 20 d8 " 837.59700 MHz
i P o R Bt 2721276721 MHz, TRV NP NP PR =1 T 2.715284715 MHz
Lt
10d i 104d b 0
/ \ | |
0 dem ¥ . 0 dam. + 1
/ \ / \
10 dam - -10 dam: }
-/ N -~ I A e —
R S 2= — <
30 dBm -30 dém
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 835.7987 MHz 19.05 dém ML 1 B37.537 MHz 18.30 dBm
T1 1 835.13936 MHz 13.48 dBm Occ Bw 2.721278721 MH2 T1 1 835.14535 MHz 11.87 dBm oce Bw 2.715284715 MHZ
T2 1 837.85064 MHz 11.79 dBm T2 1 83766064 MHz 12.01 dBm
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SPORTON LAB.
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Report No. : FG441610B

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.84 dBm) 17.97 dBm)
0 837.60900 MHz - 837.16900 Mz
T . R 2 4.495504496 MHz 1 I Tz 4.485514486 MHz
N T A v Y I S P [T Y gy
10d f + 104d J' +
/ \ / \
od / + 0 3
/ | ! \
-tod 5 Y 10 d y
20 o/ M| 0 / A
2 e 20 dBm e o~
s ¥ e N
a0 30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.508 MHz 16.84 dam ML 37.169 MHz 17.37 dBm
TL 1 834.25225 MHz 11.54 dBm Oce Bw 4,495504496 MHz T1 L 834.26224 MHz 11.69 dBm Oce Bw 4.485514486 MHz
T2 1 838.74775 MHz 11.93 dam T2 1 838.74775 MHz 11.35 dam
L I 4 - [S

LTE Band 26

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.80 dBm) ™M1[1] 17.96 dBm)
- M1 836.6400 MHz - 834.8220 MHz
[ e R ¥ N e o £.010989011 MHz 1] I e 9.070929071 MHz
104 / 10 4 \\
! { \
o di - 0 di "
] | f |
10 df ; A\ 10 i "]
n JA (VN S - o \
2018 L — s 204 AN T~
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.84 MHz 18.80 dam ML L 834,327 MHz 17.96 dam
T1 1 9319845 MHz 13.03 dBm Oce Bw 9.010985011 MHz T1 L B31.9645 MHz 12.12 dBm Oce Bw 9.070929071 MHz
T2 1 840.9955 MHz 11.88 dam T2 1 8410355 MHz 11.41 dam
L I 4 - [S
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

2ctrum ectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.71 dBm)
2] 840.1860 MHz
20 20
p - o oce fy T - 13.486513487 MHz
TTL' P P fipermnat < e 5 i T k) g 17
10d 1 T 104 . L
|
\
i i A I\
a o
i \ [
\ l |
L s e ; A0 98 =R \
o~ [ R e W N
20 d MY 20 d - 2n A
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
ML f 840,456 MHz 17.94 dam ML L B4D.186 MHz 16.71 dam
T 1 829.7266 MHz 11.76 dBm Oce Bw 13.576423576 MHz TL L £29.7567 MHz 11.65 dBm Oce Bw 13.488513467 MHz
T2 1 843.3032 MHz 11.20 dam T2 1 843.2433 MHz 12.39 dam
L U wa

L )i o

High Channel / 15MHz / QPSK

High Channel / 15MHz / 16QAM

Spectrum - -
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 14.00 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1844 dBm) ™M1[1] 17.97 dBm)
20 M1 826.2780 MHz| 20 M1 B20.4340 MHz
T -~ o | VSR B 13.996605397 MHz A Occ By T 13.426573427 MHz
o PP R Ny % A e A W
10d 7 t 104 i
e | o4 J }
T
| I ! k
10 d L oy g e 10 di ! — —1
. AN TPty h ol v ; ALY W TV e A
P e i s
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.278 MHz 18.44 dam ML 20,434 MHz 17.97 dam
T 1 817.3167 MHz 11.52 dBm Oce Bw 13.396603397 MHz TL L £17.3467 MHz 11.12 dBm Oce Bw 13.426573427 MHz
T2 1 830.7133 MHz 12.34 dam T2 1 830.7732 MHz 12.15 dam
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

&

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,00 dém

SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

Date: 7 MAY 2024 00:00:23

Date: 6 MAY 2024 23:58 40

@1 AvgPwr (@1 AvgPwr
20 dbimihack n ) SPURIRWECHEKABS _ ks
Line _$PURIOUS_} INE_ABS PABRS f \ Line Pl K’HHIH INE_ABS PABS
10 dBm: 10 dBm T
[ [
0 dém [ H‘ 0 dem f\
-10 dBm: -10 dBm
| SPURIOUS_LINE_ABS_ Y‘(
-20 dem \ -20 dem:
-30 dém \
-40 dBm V\\
S0 dg - *'Jf i k\-
E m , et Bm
e A~ M“WIR‘W e o
-60 dBm -60 dBm
-70 dBm -70 dem
Start 815.0 MHz 3003 pts stop 826.0 MHz_ [ Start 847.0 Mnz 3003 pts Stop 860.0 Mz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 521,38961 MHz -47.04 dem -34.04 0B 847,000 MHz 849,000 MHZ 100,000 kHz 548.77522 MHZ 2075 dbm ~9.26 dB
£23.000 MHz 824,000 MHz 20.000 kkz 923,99550 MHz -19.30 dBm -6.30.db 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -22.01 dBm -9.01 d8
824.000 MHz 826.000 MHz 100.000 kHz 6824.27273 MHz 21.42 dém -6.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 851.59341 MHz -49.82 dbm -36.82 dB
——
T
Il L] j 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

um

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,00 dém

SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

Date: 7 MAY 2024 01:04:46

@1 AvgPwr (@1 dvgPwr

20 dbiniFhack 5 PURIMIBCHBEKARS AP
Line _$PURIOUS INE_ABS PABRS Lig q [FHH INE_ABS PASS

10 dBm /f 'w‘} 10 dBify 1

J | I

0 dem I i i

-10 dém I I - )

| SPURIOUS_LINE_ABS_ r \‘

-20 dem ,,,i i Bm

-30 dem e -30 dBm \K‘

'/_A/‘[Jff “‘l\I\\\
-40 dem -40 dBm —
el B

-50 dBm P E— -50 dBm

-60 dém -60 dBm

70 dem 70 dem

Start 815.0 MHz 3003 pts Stop 826.0 MHz_ ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions

__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,98801 MHz -31.64 dém -18.64 d& §47.000 MHz §49.000 MAz 100.000 kHz 847.91009 MHz 15.07 dBm -14.93 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG441610B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK

Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 636.64443 MHz -54,35 dBm -41.35 dB 30.000 MHz 815.000 MHz 100.000 kHz 796.43100 MHz -54,36 dBm -41,36 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.77774 MHz -54,06 dBm -41,06 dB 860,000 MHz 1,000 GHz 100.000 kHz 997.36421 MHz -53.77 dBm -40,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -43.31 dBm -30.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46638 GHz -43.29 dBm -30.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -38.48 dBm -25.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -38.75 dBm -25.75 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03874 GHz -40.13 dBm -27.13 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04324 GHz -40.15 dBm -27.15 d&
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20.000 MHz 215.000 MHz 100.000 kHz 627.56343 MHz -54.18 dBm -41.18 d8
860,000 MHz 1.000 GHz 100.000 kHz 951,78607 MHz -53.86 dem -40.86 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -43.40 dbm -30.40 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -38.76 dBm -25.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06623 GHz -40.19 dBm -27.19 d&
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LTE Band 26 / SMHz

Lowest Channel / QPSK Middle Channel / QPSK

Spectrum u? Spectrum I:Iv?

Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
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30.000 MHz 815.000 MHz 100.000 kHz 786.32476 MHz -54.23 dBm -41.23 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.09240 MHz -54.41 dBm -41.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 961.53615 MHz =-53,73 dBm -40,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 9B7.75408 MHz -53,78 dBm -40,78 dB
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LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK

Spectrum u? Spectrum I:Iv?

Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 14,00 d@ Mode Auto Sweep
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30.000 MHz 815.000 MHz 100.000 kHz 813.55275 MHz -54.25 dBm -41.25 dB 30.000 MHz §15.000 MHz 100.000 kHz 629.08928 MHz -54.50 dBm -41.50 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.08630 MHz -53.05 dBm -40,95 dB 860,000 MHz 1.000 GHz 100.000 kHz 973.47884 MHz -53.99 dBm -40.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -43.37 dBm -30.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94326 GHz -43.35 dBm -30.35 dB
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LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spectrum u? Spectrum I:Iv?

Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,00 dB Mode Auto Sweep
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30.000 MHz 815.000 MHz 100.000 kHz 814.82829 MHz -53.43 dBm -40.43 dB 30,000 MHz 815.000 MHz 100.000 kHz 793.97803 MHz -54,37 dBm -41.37 dB
260,000 MHz 1.000 GHz 100.000 kHz 976.41786 MHz -53,86 dBm -40.86 dB 360,000 MHz 1,000 GHz 100.000 kHz 975.25158 MHz -53.,50 dBm -40.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -43.20 dBm -30.20 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49188 GHz -43.29 dBm -30.25 db
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LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spectrum u? Spectrum I:Iv?

Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,00 dB Mode Auto Sweep
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30.000 MHz 815.000 MHz 100.000 kHz 813.35651 MHz -47.12 dBm -34.12 dB 30,000 MHz 815.000 MHz 100.000 kHz 813.74858 MHz -53.62 dBm -40.62 dB
260,000 MHz 1.000 GHz 100.000 kHz 943.47384 MHz -54.03 dBm -41,02 dB 360,000 MHz 1,000 GHz 100.000 kHz 942,36255 MHz -53.58 dBm -40.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -43.11 dBm -30.11 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.51587 GHz -43.20 dBm -30.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -38.68 dBm -25.68 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91626 GHz -38.60 dBm -25.60 dB
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860,000 MHz 1.000 GHz 100.000 kHz 940,30990 MHz -53.82 dem -40.82 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52187 GHz -43.44 dbm -30.44 dB
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0009
40 Normal Voltage 0.0011
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0154
PASS
-10 Normal Voltage 0.0083
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0151

Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.3 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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LTE Band 66 (Main PA)

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod. QPSK

16QAM 640AM Limit: 13dB

RB Size
Middle CH

Full RB

Full RB Full RB Result

3.94

4.87

5.45 PASS

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB
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26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 136 | 1.26 | 3.00 | 3.06 | 485 | 4.78 | 9.73 | 10.03 | 14.15 | 14.21 | 18.86 | 18.86
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LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.78 dBm) ™M1[1] 16.13 dBm)
1.74508110 GHz 1.7 120 GHz
M1
= P 26.00 dB @ . PUNLELE 26.00 dB
o PR N 1.350400000 MHZ e St e AN iy ey 1.261500000 MHz,
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7450811 GHz 16.78 dBm nd@ down 1.3594 MH2 M1 1.7453832 GHz 16.13 dBm nd@ down 1.2615 MHZ
T 1 1,7443343 GHz -9.18 dBm nd8 26.00 dB TL L 1.7443918 GHz -10.02 dBm n 26.00 dB
T2 1 17456037 GHz -8.94 dam qQ factor 1283.7 T2 1 1.7456434 GHz -9.78 dam qQ factor 1383.5
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 18.17 dbm)| MI[1] 17.82 dBm
11 M1 1.74410090 GHz,
20 20 -
A e 26.00 dB I, S P B Y - 26.00 dB
o N B 3.003000000 MHZ 04 i N TEd "\ 3.062900000 MHz
] Q factor 581.3) 7 Q factor 569.4
o d 0 di , \
., : \%
Faen — T T ] VT o e
204
= 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7455934 GHz 18.17 dBm nd@ down 3.003 MHz M1 1.7441009 GHz 17.82 dBm nd@ down 2.0629 MHZ
T 1 1,7435015 GHz -6.00 dBm nd8 26.00 dB TL L 1.7435075 GHz -8.16 dBm nd8 26,00 d8
T2 1 1. 7465045 GHz -7.81 dBm Q factor 581.3 T2 1 1.7465704 GHz -8.14 dBm Q factor 569.4
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.19 dBm) ™M1[1] 16.12 dBm)
1.74703800 GHz . 1.7 100 GHz
= o ndB T 26.00 dB @ 1 ndB 26.00 dB
0u a AT M g 4.845000000 MHZ 04 [ il At WAl V- L VAV 4.775000000 MHZ]
1 Q factor 360.6) Q factor i 365.5
od f . 0 di
T »
-1 d it X 10 di
pemy AT T A A AW
EAY, S — ~ -
S0 d = -
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.747038 GHz 17.19 dam nd8 down 4.845 MHz ML 1.74523 GHz 16.12 dam nd8 down 4.775 WAz
T 1 1,742572 GHz -8.34 dBm nd8 26.00 dB TL L 1.742622 GHz -9.73 dBm 26,00 d8
T2 1 1747418 GHz -9.25 dBm Q factor 360.6 T2 1 1.747398 GHz -10.36 dBm 365.5
L U J wa L JU J L]
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 1828 dBm)| MI[1] 16.99 dBm
20 11 1.74 00 GHz 20 M1 1.7444210 GHz
I S .Y B e 26.00 dB o N _ndB_ 26.00 dB
g f At 1] 9.730000000 MHZ, 104 - e P, 10.030000000 MHz
] Q factor 179.9] 7 Q factor ‘l‘ 173.9
od = 0 di
{ 1]
-0 d .,_,7 LT -10d ~
N VA N I P N
20 d 20 d
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 174452 GHz 18.28 dam nd8 down 9.73 MHz ML 1744421 GHz 16.99 dam nd8 down 10,03 WHz
T 1 1,740125 GHz -7.56 dBm nd8 26.00 dB TL L 1.740045 GHz -9.08 dBm n 26,00 d8
T2 1 1,749855 GHz -8.36 dBm Q factor 179.3 T2 1 1.750075 GHz -8.98 dBm Q factor 173.9
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.82 dBm) ™M1[1] 15.06 dBm)
M1 1.7459290 GHZ| . 1.7481170 GHz
= N Y e 26.00 dB @ né 26.00 dB
0u S e o e e 14.146000000 MHz 04 e S e | P B 14206000000 MHz
Q factor \ 123.4) Q factor ’\ 123.1
d | d ]
a ny o ‘P
-10 df ¥ -10 d L\
A PNV ot i, P VN o AL
S e ~ o] , - T N A
20 d e i Y -
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,745929 GHz 16.82 dam nd8 down 14,145 MHz ML 1748117 GHz 15.06 dam nd8 down 14,206 MHz
T 1 1737927 GHz -6.60 dBm nd8 26.00 dB TL L 1.737927 GHz -10.31 dbm nd8 26,00 d8
T2 1 1,752073 GHz -8.95 dBm Q factor 123.4 T2 1 1.752133 GHz -10.70 d8m Q factor 123.1
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.84 dBm) ™M1[1] 15.08 dBm)
1.7404450 GHZ| 1.7457190 GHz
= N ndB 26.00 dB @ T ndB 26.00 dB
Al PO NN Y APV A ! [
04 PR fay S AN B N 18.861000000 sz 104 s ) A AN P 'kf"l\] 18.861000000 \1»—14
f Q fact | 92.3 fr Q factor | 92.6
a fj» l( o T
-0 d 3 104 s
- N P YA /
0o e v WA y YA et VAN WL
G T
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.740445 GHz 15.84 dam nd8 down 18.861 MHz ML 1745719 GHz 15.08 dam nd8 down 18,861 MHz
T 1 1,735569 GHz -10.12 dbm nd8 26.00 dB TL L 1.735609 GHz -10.24 dBm 26,00 d8
T2 1 1754431 GHz -9.95 dBm Q factor 92.3 T2 1 1.754471 GHz -11.63 d8m 92.6
L U J L JU J L]
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 110 | 1.10 | 272 | 272 | 450 | 4.48 | 9.03 | 9.07 | 13.43 | 13.49 | 17.86 | 17.94
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